
1 

TM115N 
Revised 
3.31.14 

 
  
 
 

400 W. Artesia Blvd. Fax: (310) 747-3912 
Compton, CA 90220 Ph: (877) 695-7812 

www.trailmastersuspension.com 
 

CHEVY SILVERADO 
2WD/4WD 6” SUSPENSION LIFT KIT  

1999– 2009  KIT# TM115N 

 WARNING 

Many states and municipalities have laws restricting 
bumper heights and vehicle lifts. Consult state and local 
laws to determine if the changes you intend to make to 
the vehicle comply with the law.  

 WARNING 

The installation of larger tires may reduce the effective-
ness of the braking system. 

 WARNING 

Always wear eye protection when operating power tools. 

 WARNING 

Before you install this kit, block the vehicle tires to pre-
vent the vehicle from rolling. 

 WARNING 

DO NOT combine suspension, body, or other lift devices. 
Use of vehicle with combined lifts may result in unsafe 
and/or unexpected handling characteristics. 

NOTE 

Lift height may vary depending on vehicle configuration, 
engine size, additional accessories, the factory suspen-
sion package, and vehicle’s condition. 

NOTE 

Trail Master recommends using thread locking com-
pound on the threads of all kit nuts and bolts unless 
specified otherwise in these instructions. 

 WARNING 

Installation of a Trail Master suspension lift kit will 
change the vehicle’s center of gravity and handling char-
acteristics both on- and off-road. You must drive the ve-
hicle safely! Extreme care must be taken to prevent vehi-
cle rollover or loss of control, which could result in seri-
ous injury or death. Avoid sudden sharp turns or abrupt 
maneuvers and always make sure all vehicle occupants 
have their seat belts fastened. 

 WARNING 

Before you install this kit, read and understand all in-
structions, warnings, cautions, and notes in this instruc-
tion sheet and in the vehicle owner’s manual. 

 CAUTION 

Proper installation of this kit requires knowledge of the 
factory recommended procedures for removal and instal-
lation of original equipment components. We recommend 
that the factory shop manual and any special tools 
needed to service your vehicle be on hand during the 
installation. Installation of this kit without proper knowl-
edge of the factory recommended procedures may affect 
the performance of these components and the safety of 
the vehicle. We strongly recommend that a certified me-
chanic familiar with the installation of similar components 
install this kit. 

 WARNING 

This kit should only be installed on a vehicle that is in 
good working condition. Before you install the kit, thor-
oughly inspect the vehicle for corrosion or deformation of 
the sheet metal. If the vehicle is suspected to have been 
in a collision or misused, do not install this kit. Off-road 
use of your vehicle with this kit installed may increase 
the stress applied to the factory components. Failure to 
observe this warning may result in serious personal in-
jury and/or severe damage to your vehicle. 



2 

TM115N 
Revised 
3.31.14 



3 

TM115N 
Revised 
3.31.14 

Before Starting Installation 

1. Carefully read all warnings and instructions com-

pletely before beginning. 

2. Verify all parts have been received in this kit by 

checking the parts list at the end of this document. 

3. Only install this kit on the vehicle for which it is 

specified. If anytime during the installation you en-

counter something different from what is outlined in 

the instructions, call technical support at (877) 695-

7812.  

4. Special tools needed: 

 a. Torsion bar tool 

 b. Welder or access to a professional welding 

shop. 

 c. Die grinder or similar tool capable of cutting 

metal. 

 d. Transmission jack 

 e. Rust resistant metal paint 

5. Park vehicle on a clean, dry, flat, level surface and 

block tires so vehicle cannot roll in either direction. 

Ride Height 

6. Measure ride height with the vehicle supporting its 

own weight on level ground. To settle the suspension, 

the vehicle should be driven forward at least 10 feet 

immediately prior to taking these measurements.  Ride 

height is the measurement from the center of the axle 

straight up (vertical) to the fender lip. Record this 

measurement for all four wheels. 

Wheel & Tire Requirements 
 
The factory wheel and tire combination will NOT fit 
once this kit is installed. The following are specifica-
tions for choosing a proper wheel and tire combina-
tion: 
 
Rims not to exceed 9” in width 
 
17” wheel backspacing = 4-5/8” 
 
18” & 20” wheel backspacing = 5” 
 

Torque Specifications: 

See factory service manual for torque values when 
reusing OE fasteners. 

 

 

Engine Compartment 

 

1. Disconnect both battery cables. Disconnect nega-
tive cable first, then positive cable. 

 

 

NOTE 

Kit parts are prefaced by the word kit and appear in 
bold print. 

NOTE 

Before you install this kit, read and understand all instruc-
tions, warnings, cautions, and notes in this instruction 
sheet and in the vehicle owner’s manual. 

See factory service manual for torque values when re-using 
OE fasteners. 

Bolt Size Grade 5 (ft.-lbs.) Grade 8 (ft.-lbs.) 

1/4”-20 10 10 

1/4”-28 10 12.5 

5/16”-18 17 22.5 

5/16”-24 20 25 

3/8”-16 30 40 

3/8”-24 35 45 

7/16”-14 50 65 

7/16”-20 55 70 

1/2”-13 75 100 

1/2”-20 80 115 

9/16”-12 105 135 

9/16”-18 115 150 

5/8”-11 150 195 

5/8”-18 160 210 

3/4”-16 175 225 



4 

TM115N 
Revised 
3.31.14 

Front Installation 

Prepare Front  

Suspension 
 

1. Ensure that your work space is of adequate size 
and the work surface is level.  Place the vehicle 
in park.  Place your floor jack under the front 
cross member and raise vehicle. Place jack 
stands under the frame rails behind the front 
wheel wells and lower the frame onto the 
stands.  Remove the jack and place the vehicle 
back in gear, set the emergency brake, and 
place blocks both in front of and behind the 
rear wheels.  Remove the front wheels.  

2. Remove any skid plates or debris shields from 
the vehicle.  Save the hardware for reinstalla-
tion.  

3. Measure the torsion bar adjusting screw depth 
and record this dimension for later use on reas-
sembly.  See ILLUSTRATION 1. 

4. Remove the torsion bar adjusting screw.  Apply 
a small amount of lubrication grease to the 
puller threads and the puller shaft-to-adjuster 
arm contact point.  Load the puller and torsion 
adjuster arm until the adjuster nut can be re-
moved from the cross member.  Release the 
puller to unload the torsion bar.  With the bar 
unloaded, slide it forward into the lower control 
arm until the adjuster arm falls free. 
 NOTE: If the bar seems stuck, use a ham-
mer and punch through the hole in the rear of 
the cross member to dislodge it. 

5. Repeat this procedure on the other side of the 
vehicle. 

6. Remove the torsion bar cross member by un-
bolting it from the frame. 

7. Remove the torsion bars from the lower A-
arms. 

8. Unbolt the sway bar link ends from the sway 
bar and lower control arm.  Discard the sway 

bar links and bushings.  

9. Remove the front shock absorbers. 

10. Remove the OE lower rubber bump stops from 
the frame.  Save for reinstallation. 

11. Remove front factory differential skid plate and 
splash shield.  These items will not be rein-
stalled.  

12. Remove the nut from the OE tie rod end.  Us-
ing an appropriate removal tool, remove the tie 
rod end from the spindle. 

13. Remove the brake hose bracket from the top of 
the OE knuckle.  Unplug the ABS brake con-
nection from the frame and control arm.  

14. Remove the brake calipers from the rotor and 
secure them clear of the work area.  Secure cali-
pers up with wire so they do not hang.                                    
 CAUTION!: Do not suspend them by the 
brake lines! Damage will result! 

15. Remove the front rotors from the front hub. 

16. Remove the dust cap and the axle retaining nut. 

17. Unbolt the (4) bolts holding the hub flange to 
the knuckle.  Remove the hub and O-ring and  
save for reinstallation. 

18. Support the knuckle and loosen the upper ball 

See Special Equipment 
Notice on Page 3. 

 

Front 

Measure & Save 
Dimensions 

Before 
Disassembly! 

Illustration 1 
Torsion Bar Unloading 

LEFT: RIGHT: 



5 

TM115N 
Revised 
3.31.14 

joint nut from the knuckle and separate using 
the appropriate tool.   

19. Support the knuckle and loosen the lower ball 
joint nut from the knuckle and separate using 
the appropriate tool.   

20. Remove the (6) retaining bolts from each CV 
joint.  Carefully remove the CV axle from the 
side of the vehicle you are currently working 
on. 
 NOTE: Be extra cautious with the CV 
boots. DO NOT damage them! 

21. Support the lower A-arms with your floor jack 
and remove the upper and lower ball joint nuts. 
Remove the knuckle from the vehicle. 

22. Support the lower A-arm with your floor jack 
and remove the lower A-arm pivot bolts.  Care-
fully remove the lower A-arms from the vehi-
cle. 

23. Disconnect the front drive shaft from the front 
differential and secure it clear of the work area. 
Tape the U-joint caps in place. 

24. Disconnect the differential vent line and any 

electrical control wire harnesses that may be 
present.  Secure these clear of the work area. 

25. Remove the stock differential rear crossmember 
and discard.  

26. Support the differential with your floor jack.  
Unbolt and lower the differential to the ground 
and move it clear of the work area.   
 NOTE: Some models may require per-
forming step 27 first in order to remove the 
differential assembly.   

27. Using a suitable cutting tool, (abrasive cutoff 
wheel, Sawz-all, etc.) cut the driver side, rear 
differential bracket as shown in ILLUSTRA-
TION 2. Follow the dimensions shown closely! 
 NOTE: It may be easier to trim the differ-
ential bracket off in 2 smaller incremental 
cuts.  It is very important that you measure 
carefully. If you cut too much, the lower drop 
will not fit. If you cut too little, you may have 
to grind material from the differential to clear 
the adapter. 

28. Clean the cut edges of all undercoat material 
and any oxidation that may be present.  Place 
the weld in plate (96-1505) into position as 
shown.  Trim excess material if needed.  See 
ILLUSTRATION 2.  

 

Install Front  

Suspension 
 

1. Tack the weld in plate (PN 96-1505) to the 
back of the pocket. DO NOT finish welding 
until the front differential has been reinstalled 
to ensure there is adequate clearance between 
the differential and the frame.  See ILLUS-
TRATION 2.  

2. Cut the upper differential mount ear from the 
differential case as shown in ILLUSTRATION 
3.  Leave 1/4” of material above the case. 
 CAUTION: Be very careful while cutting. 
DO NOT CUT INTO THE CASE! 

3. Install the urethane bushings (15-11326) and 

96-1505 Weld 
In Plate 

 

Front 

1 3/4” 

  

   

 

  

  

  

  
 

  

 

 

 

 

1 3/4” 

Cut Off  
Factory Mount 

Illustration 2 
Driver side Frame Cut 



6 

TM115N 
Revised 
3.31.14 

sleeve (90-2109) from hardware pack (90-
6657), into the driver side differential bracket 
(91-5708).  See ILLUSTRATION 4. 

4. Rotate the front differential until the case bolt 
heads are oriented up.  Carefully remove the (5) 
factory bolts from the differential as shown in 
ILLUSTRATION 4. 
 NOTE: You will probably notice some dif-
ferential oil seeping from the area where the 
bolts are removed. This is normal and not 
something to worry about. 
 IMPORTANT!: If you do not stand the 
differential as directed, you will see a LOT 
more oil on your floor.   

5. Place the driver side differential bracket (90-
5708) as shown with the bushing eye to the top 
side of the housing.  Secure using the (5) sup-
plied 10mm X 60mm hardware (bolts, wash-
ers) from hardware pack (90-6718).  Torque 
these fasteners to 30 ft./lbs.  See ILLUSTRA-
TION 4. 

1/4” 

See Instruction 31. 
Leave 1/4” of webbing above 

the differential case. 

Illustration 3 
Diff Mount Cut Off Pic 

Bushings  
15-11326 

90-5708 
Driver Side 
Diff drop 
Bracket 

10mm X 
60mm 
Bolts 

Sleeve  
90-2109 

Differential 

Illustration 4 
Driver Side Diff Drop 

Install 

Inspection Plug 



7 

TM115N 
Revised 
3.31.14 

Illustration 7 
Diff Install 

OE Bolt 9/16” X 1 
1/2” Bolt 

82-5723 Rear 
Crossmember 

Illustration 6 
Pass Diff Drop Bracket 

90-5711 Pass 
Side Diff 

Drop Bracket 

OE Hardware 

Notch 

 

Front 

Illustration 5 
Rear Crossmember Install 

82-5723 Rear 
Crossmember 

OE Bolts 



8 

TM115N 
Revised 
3.31.14 

6. Install the rear crossmember (82-5723) into the 
factory lower control arm pockets using the OE 
bolts and hardware.  Install the bolts with the 
heads to the front of the vehicle.  Leave loose at 
this time.  See ILLUSTRATION 5. 

7. Install the passenger side differential bracket 
(90-5711) to the bottom of the OE frame 
mount.  Be sure the notch on the bracket is to 
the top and facing toward the front of the vehi-
cle.  Secure using the previously removed hard-
ware.  See ILLUSTRATION 6.  Torque the OE 
hardware to 70 ft./lbs.  

8. Place the differential housing into the rear 
crossmember (82-5723) using the previously 
removed OE hardware on the driver side rear 
mount.  Use the supplied 9/16” X 1 1/2” bolts 
and hardware on the passenger side.  leave 

loose at this time.  See ILLUSTRATION 7. 

9. Insert the square bolts plates (90-5736) into 
the OE front control arm frame crossmember 
and through the outer holes on the top of the 
front crossmember (82-5714).  Install the front 
crossmember (82-5714) into the lower control 
arm pockets using the OE previously removed 
bolts, hardware, 3/8” bolt plate washers and 
nuts from pack (90-6194).  Leave loose at this 
time.  See ILLUSTRATION 8. 

10. Install the driver differential mount (90-5708)  
into the front crossmember tabs.  Install the 
crossmember skid plate (82-5732) around the 
differential housing bushing using 1/2” X 4 
1/2” bolt and hardware.  Leave loose at this 
time.  See ILLUSTRATION 9. 

11. Using the differential drop extension pack (90-
6189) fit the new hose to the differential.  Place 
the supplied plug in the end of the tube and 
connect the factory tube to it.  Reinstall the 
electronic wiring to the differential.  You may 
have to reroute these for proper fit. 

12. Secure the rear of the crossmember skid plate to 
the rear crossmember using the 1/2” X 1 1/2” 
bolt and hardware.  See ILLUSTRATION 9.   

13. Install the lower control arms into the new 
crossmember mounting pockets with the cross-
member support tubes (82-8020) placed over 
the pivot bolts between the crossmembers.  Se-
cure using the 5/8” X 5” (front) and 5/8” X 
6” (rear) bolts and hardware.  Do not torque 
the bolts until the vehicle is on the ground.  See 
ILLUSTRATION 10. 

14. Carefully check the entire differential installa-
tion for adequate clearance.  Pay particular at-
tention to the clearance between the front dif-
ferential and the previously installed weld plate. 
 CRITICAL NOTE: A minimum of 3/16” 
between these components is mandatory.  In-
sufficient clearance will result in an annoying 
rattle at the least and component failure at the 
worst. 

15. Carefully remove the differential assembly and 
finish welding the weld in plate (96-1505). 
Paint the welded areas to prevent rust.  After 

Illustration 8 
Front Crossmember 

Install 

82-5714 Front 
Crossmember 

90-5736 
Bolt 
Plate 

90-5736 
Bolt 
Plate 

OE 
Bolts 



9 

TM115N 
Revised 
3.31.14 

welding the plate, clean the area thoroughly 
and paint the exposed metal with a good qual-
ity paint. 

16. Carefully Reinstall the differential assembly 
and torque the following differential and 

crossmember bolts: Driver side 1/2” differen-
tial bushing bolts to 70 ft./lbs, Passenger side 
9/16” differential bracket bolt to 70 ft./lbs, OE 
Crossmember frame pocket bolts to 105 ft./
lbs, Front crossmember 3/8” square bolt plates 
to 25 ft./lbs, Rear 1/2” Crossmember skid 
plate bolts to 50 ft./lbs.  Recheck all bolts on 
the front end for proper torque before proceed-
ing to next step.  

17. Install the two front bump stop drop brackets 
(82-5753 Drvr and 82-5757 Pass) to the rear 
crossmember using 1/2” X 1 1/2” bolts and 
hardware.  Attach the bump stop drop brackets 
to the frame using the 3/8” X 1 1/4” bolts and 
hardware.  See ILLUSTRATION 11.  Torque 
the 3/8” hardware to 20 ft./lbs and 1/2” hard-
ware to 35 ft./lbs.  Attach the previously re-
moved OE bump stops to the bump stop drop 
brackets and torque to 15 ft./lbs.   
 NOTE: The bump stops will be engaged 
with the A-arms at ride height. 

18. Assemble the new steering knuckles (90-4245 
drvr and 90-4246 pass) using the previously 
removed OE hub bearing assemblies and O-
rings.  Apply thread lock compound to the OE 

Illustration 9 
Crossmember Skid 

Plate  

Differential 

82-5714 Front 
Crossmember 

1/2” X 1 1/2” 
Bolts 82-5732 

Crossmember 
Skid Plate 

1/2” X 4 
1/2” Bolt 

Illustration 10 
A-Arm Install 

5/8” X 
5” Bolt 

5/8” X 6” 
Bolts 

82-8020 
Support 

Tube 

A-Arm 



10 

TM115N 
Revised 
3.31.14 

hardware.  Torque the flange bolts to 130 ft./
lbs.     
 NOTE: Be sure the O-ring is placed in it’s 
proper position while installing the hub. 

19. Install the assembled knuckle to the upper and 
lower ball joints using the OE nuts. Torque the 
upper ball joint to 35 ft./lbs. and the lower ball 

joint to 70 ft./lbs. 

20. Turn the tie rod ends 180 degrees.  Reattach 
the tie rod ends to the new knuckles using the 
previously removed OE nuts.  Torque the fac-
tory nut to 30 ft./lbs. 

21. Insert the CV shaft into the steering knuckle 
and reinstall the axle shaft washer and retaining 
nut.  Be sure to use thread locker on the retain-
ing nut.  Torque the axle nut to 150 ft./lbs.   

22. Place one of the CV spacers (90-4247) between 
the front differential drive flange and the CV.  
Use the 10mm X 45mm bolts and washers pro-
vided in hardware pack (90-6717) through the 
CV and spacer and into the differential drive 
flange.  Be sure to use thread lock compound 
on the bolts.  See ILLUSTRATION 12.  Torque 
the CV spacer bolts to 55 ft./lbs. in a criss-cross 
pattern.  

23. Install the new Trailmaster shock absorbers 
(TM75610W) to the front installation.  Torque 
the upper stem bushing to 15 ft./lbs. and the 
lower bolt to 35 ft./lbs.  

24. Reinstall the brake rotors and brake calipers.  
Torque the calipers to the knuckle to 70 ft./lbs. 
using the previously removed OE hardware.  
Be sure to use thread locker on these bolts. 

25. Slide the brake hose clamp down and attach it 
to the top hole in the back of the steering 
knuckle using the previously removed OE bolt. 

Illustration 11 
Front Bump Stop Bracket 

Front Bump 
Stop 82-5753 

drvr and  
82-5757 pass 

OE 
Bump 
Stop 

1/2” X 1 
1/2” Bolt 

3/8” X 1 
1/4” Bolts 

Illustration 12 
C.V. Spacer Install 

10mm X 
45mm 
Bolts 

90-4247 C.V. 
Spacer 



11 

TM115N 
Revised 
3.31.14 

Torque the bracket hardware to 10 ft./lbs.  

26. If you have ABS brakes, attach the ABS cable 
to the knuckle and upper control arm with zip 
ties.  Check to make sure that the brake hose 
and ABS line is routed as to allow full turning 
radius to the steering without tire or suspension 
component contact.  

27. Reattach the driveshaft to the differential yoke 
using the previously removed OE hardware. 
Torque U-joint straps to 19 ft./lbs.  

28. Assemble the sway bar end links (82-8018) us-
ing the supplied bushings (45359) and sleeves 
(61150).  See ILLUSTRATION 13. 

29. Unbolt and remove the sway bar from the vehi-
cle.  Flip the bar upside down and reattach it to 
the OE mounting position.   

30. Install the upper sway bar upper mount (90-

5738) to the sway bar using the 5/8” X 2” bolts, 
mount plate (90-5739) and hardware.  See IL-
LUSTRATION 13.    
 NOTE: No washer is used on top of the 
bracket.   

31. Install the lower sway bar mount (90-5730) to  
the A-Arm using the 9/16” X 1 1/2” bolts and 
hardware.  See ILLUSTRATION 13.   

32. Install the end links to sway bar mounts using 
the 3/8” X 2 1/2” bolts and hardware.  See IL-
LUSTRATION 13.     
 NOTE: The sway bar end link will be an-
gled toward the rear of the vehicle. 

33. Torque the 5/8” sway bar end link hardware to 
135 ft./lbs.  Torque the 9/16” sway bar end link 
hardware to 95 ft./lbs.  Torque the 3/8” sway 
bar end link hardware to 45 ft./lbs.  

Illustration 13 
Sway Bar End Link 

Assembly 

Sway Bar 

90-5730 
Lower 
Mount 

90-5738 
Upper 
Mount 

5/8” X 
2” Bolt 

3/8” X 2 
1/2” Bolt 

9/16” X 1 
1/2” Bolt 

3/8” X 2 
1/2” Bolt 

Finished Assembly 

90-5739 
Mount 
Plate 

 Front 

45359 
Bushings 
and 61150 

Sleeves 

82-8018 
Sway Bar 
End Link 



12 

TM115N 
Revised 
3.31.14 

34. Recheck all bolts on front end for proper torque 
before proceeding to next step.  

35. Install the universal torsion bar cross member 
drops by locating part (82-5700) in place as 
shown in ILLUSTRATIONS 14.  Clamp them 
in place to the bottom and face of the frame rail.  
The location is determined by centering the 
drop bracket holes on either side of the OE 
mounting rivet heads as shown in the detail 
view.  Drill the four mounting holes per side 
(top and bottom) using a 7/16” drill bit. Using 
the supplied 7/16” X 1 1/4” bolts, fasten the 
drops to the frame rails leaving them slightly 
loose.      
 NOTE: When located properly the new 
torsion drop bushing eye will be located di-
rectly below the OE bushing eye.  

36. From the factory, there are at least two different 
configurations for the torsion drop brackets.  
Included in the kit are adapters made specifi-
cally for these differences.  The primary differ-
ence between the two pieces is the width of the 
cross member.  Models with a torsion cross 
member width of 39 5/8” (bolt center to bolt 
center) will use torsion drop adapters (90-
1638).  Models with a torsion cross members 
with a width of 40 1/2” will use (90-1636).  
They are mounted to the universal adapters (82-
5700) using four 3/8” X 1 1/4” bolts from parts 
pack (90-6223).  See ILLUSTRATION 15. 

37. Torque the torsion bar drop hardware according 
to the torque chart on page 3. 

38. Install the torsion bars into the front A-arms.  
Again, be very careful to install them with the 
same orientation that they were removed (i.e. 
left front to left front, right front to right front!).   

39. Install the torsion bar crossmember as shown in 
ILLUSTRATION 16.  Torque the OE cross-
member bolts to 70 ft./lbs.  

40. Install the torsion bars into the torsion bar 
crossmember.  Reset the torsion bar preload 
bolts using the measurements previously 
taken.  

41. Check the fluid in the front differential and fill 
if needed with factory specified differential oil.

 

Illustration 15 
Typical Assembly 

90-1636 
Torsion Bar 

Adapter 

90-1638 
Torsion Bar 

Adapter 

82-5700 
Torsion Bar 

Drop  

 

Front 

Illustration 16 
Typical Assembly 

3/8” X 1 
1/4” Bolt 

(2) Bushing 
 15-11149 

Torsion Bar 
Crossmember 

Sleeve 
90-2011 

OE Bolt 

PN 90-1635 Illustration 14 
Typical Assembly 

7/16” X 1 
1/4” Bolt 

7/16” X 1 
1/4” Bolt 

82-5700 
Torsion Bar 

Drop  

 
   



13 

TM115N 
Revised 
3.31.14 

 NOTE: Due to it’s new position, the differ-
ential will accept additional fluid.  Use the in-
spection plug, not the fill hole to add addi-
tional fluid.  See ILLUSTRATION 3.  Remove 
the inspection plug and fill the differential 
with fluid up to about a 1/2” below the inspec-
tion plug hole.  DO NOT overfill the differen-
tial or it will leak out the vent tube. 

42. Lower the vehicle to the ground.  Torque the 
lug nuts according to the wheel manufacturers 
recommendations.  If the wheel contacts the 
front or rear of the wheel well some trimming 
will be necessary.     
 NOTE: Remove OE rotor/drum retaining 
clips from wheel studs before installing the 
wheels. 

43. With the vehicle on the ground torque the lower 
A-arm bolts to 105 ft. lbs. 

44. With the front wheels installed cycle the steer-
ing from lock to lock to check to make sure the 
front wheels have enough clearance in the 
wheel well.  Check the caliper banjo fitting to 
ensure the line has the proper amount of slack.  
On both sides of the vehicle, check the routing 
of the brake lines and the ABS wire harnesses.  
There must be no pinching, rubbing, or 
stretching of either component.  Use zip ties to 
secure these items to the steering components.  
At full droop, cycle the steering from lock to 
lock while observing the reaction of these 
components.  Reposition them if needed. 

45. On electronic stability control equipped vehi-
cles, center the steering wheel and lock it in 
place.  Set the toe by adjusting the tie rod ends 
properly.  Lock the outer tie rod ends by tight-
ening the jam nuts. 

 IMPORTANT!: On electronic stability 
control equipped vehicles, if the steering wheel 
and front wheels are not centered properly it will 
trigger the anti-lock brake and traction control 
warning lights. 

46. Recheck all hardware for proper installation 
and torque at this time.  Reinstall the negative 
battery cable to the battery. 

 IMPORTANT! BE SURE TO BRING 
THE VEHICLE IMMEDIATELY TO A REPU-
TABLE ALIGNMENT SHOP TO BE ALIGNED! 

 



14 

TM115N 
Revised 
3.31.14 

Rear Installation 
Prepare Rear  

Suspension 
 

1. Raise the rear of the truck enough for the tires to 
clear the ground and use jack stands on the frame 
to support the truck.  Remove the rear wheels 
from the vehicle. 

2. Carefully remove the OE shock absorbers.  It 
may be necessary to raise the differential 
housing slightly to facilitate their removal. 

3. Remove factory brake line bracket.  Attach New 
brake line drop bracket (90-1817) to the existing 
hole in the frame using the 5/16 X 1” bolt and  
hardware provided.  Attach the factory brake line 
bracket to the new bracket using the previously 
removed OE hardware.  See ILLUSTRATION 
17. 

4. Remove parking brake cable bracket from rear 
frame rail.  Attach the supplied parking brake 
drop bracket (90-1083) to the OE bracket hole 
location using the previously removed OE 
hardware.  Attach the stock bracket to the new 
drop bracket (90-1083) using the supplied 5/16” 
X 1” bolts and hardware provided. 

5. One side at a time, support the differential 
housing on the side being modified.  Remove the 
“U” bolts from that axle end and discard.  
Carefully lower the differential away from the 
OE springs.  Remove and discard the OE lift 
block from its mount pad.  Take careful note of 
the position of the factory spring packs.   

Install Rear  

Suspension 
 

1. Install the lift block (95-401), short end to the 
front, to the mount pad on the axle housing and 
raise the axle housing until the lift block hole fits 
around the new leaf spring center bolt.  See 
ILLUSTRATION 19.  
 NOTE: Make sure the bottom of the lift 
block sits flat on the axle pad, if not the pin 
needs to be ground down until it does not hit 
the axle.  

2. Install the new “U” bolts over the leaf spring 
assembly and using the new washers and nuts 
supplied along with the existing spring plates, 
torque the U-bolt nuts to 120-130 ft./lbs.  See 
ILLUSTRATION 18. 

3. Repeat these steps on the other side of the 
vehicle. 

4. Remove the OE bump stops from the frame.  

U-Bolts  
13-90347 

Lift Block 
95-401 

Hi-Nuts & Washers 

 Front Illustration 18 
Rear Lift Block Assembly 

Illustration 17 
Driver side. 

90-1817 Brake 
Line Bracket 

 

OE Nut 

OE Brake 
Line Bracket 

5/16” X 
1” Bolt 



15 

TM115N 
Revised 
3.31.14 

Install the rear bump stop spacers (82-5705) 
using the supplied 3/8” X 1 1/4” bolts and 
hardware.  See  ILLUSTRATION 19.   

5. Secure the OE bump stops to the bump stop 
spacers (82-5705) using the previously 
removed OE hardware.  See  ILLUSTRATION 
19. 

6. Torque the bump stop OE hardware to 
manufacturers specifications and 3/8” hardware 
according to the chart on page 3.   

7. Install your new Trailmaster shock absorbers 
(TM75620W) using the previously removed 
OE hardware.  Torque the OE hardware and 
torque bolts to 65 ft./lbs.  

8. For vehicles with a two-piece driveshaft, 
Install shim by removing the two nuts that 
secure the center drive shaft bearing and lower 
the center support.   

9. Remove the existing pressed in bolts from the 
“U” shaped shell of the support bearing and 
drill out these holes using a 7/16” drill bit. 

10. In addition to the 1” aluminum block, 
approximately 1/4” of shim thickness for each 
inch of rear lift is needed. Install the 1 1/2” 
shim block (90-4056) and a combination of the 
other shims until the desired spacing is 
achieved. Use the new 7/16” hardware to secure 
the bearing to the frame and torque the fasteners 
to 55 ft. lbs.  See  ILLUSTRATION 20. 

11. Test drive your vehicle to check for driveline 
vibration. Adjust the shim pack if needed. 

  NOTE: 1/4” of shim for each inch of lift is 
only a starting point. Only by driving the 
vehicle and adding or removing shims can the 
high speed vibration be totally eliminated. Any 
off the line vibration is caused by axle wrap up 
and cannot be eliminated with this product. 
Pro Comp traction bars will correct this 
condition. Contact your dealer for application 
information. 

12. Install your wheels and tires and lower the 
vehicle to the ground. 

13. After installation is complete, double check that 
all nuts and bolts are tight.  Refer to the chart at 
the end of this document for torque 
specifications.  (Do not retighten nuts and bolts 
where Loctite® may have been used). 

17 

OE Bump 
Stop 

 82-5705 
Rear Bumps 
Stop Spacer 

3/8” X 1 
1/4” Bolts 

Illustration 19 
Rear Bump Stop 

Assembly 

Shim stock 
used as 
needed. 

7/16” X  
3 1/4” 
Bolt 

Aluminum 
Shim Block  

90-4056 

Illustration 20 
Carrier Bearing Shim Kit 



16 

TM115N 
Revised 
3.31.14 

Engine Compartment 

 
1.Connect both battery cables. Connect positive 
cable first, then negative cable. 

Miscellaneous 

1.Apply kit label (warning) onto dashboard in plain 
sight of all vehicle occupants. 

2.Adjust headlights. 

3.Check all fasteners to ensure they are tight. 

4.Ensure all wires, hoses, cables, etc. are prop-
erly connected and there is ample slack. 

5.Start engine and top off cooling system. Purge 
air from cooling system according to manufac-
turer’s instructions. Install radiator cap. 

6.Align vehicle  

 
Dynamic Vehicle Check 
 

1. Check steering and suspension in all positions 
to ensure that there is no bind and adequate 
clearance between all moving, fixed, and 
heated members. Check operation of clutch, 
brake system, and parking brake. Check op-
eration of transmission and transfer case. En-
sure there is full engagement in all gears and 
4WD ranges. Check battery connections and 
electrical component operations. Test-drive 
vehicle. 

Troubleshooting 
 

1. Once the vehicle has been lifted, some vehicle 

vibration may become more apparent to the 

driver.  The reason for the vibration may be due to 

the angle at which the driveline operates.  A sus-

pension lift increases the operating angle of the 

driveline and normal vehicle vibration is amplified. 

Some vibration characteristics are as follows: 

 

a. Acceleration vibration: vibration felt during 

acceleration of the vehicle and caused by the 

rear axle pinion angle being too high. 

 

b. Deceleration vibration: vibration felt during 

deceleration of the vehicle and caused by the 

rear axle pinion angle being too low. 

 

c. General vibration: vibration caused by rear pin-

ion angle in relation to the transfer case output 

shaft. 

WARNING 

If the engine cooling system is hot, the coolant will be 
HOT and UNDER PRESSURE. To prevent serious per-
sonal injury, wait until the cooling system is completely 
cool before removing the cap from the radiator. 

WARNING 

Retorque all fasteners after 500 miles and after off road 
use. All suspension lift components should be visually 
inspected and fasteners retorqued during routine vehicle 
servicing. 

WARNING 

Re-torque all fasteners after 500 miles and after 
off road use. All suspension lift components 
should be visually inspected and fasteners re-
torqued during routine vehicle servicing. 

Caution: 
Larger wheel and tire combinations increase 
stress and wear on steering and suspension 
components, which leads to increased mainte-
nance and higher risk for component failure. Lar-
ger wheel and tire combinations also alter speed-
ometer calibration, braking effectiveness, center 
of gravity, and handling characteristics. Consult 
an experienced local off road shop to find what 
wheel and tire combinations work best with your 
vehicle. 



17 

TM115N 
Revised 
3.31.14 

 Kit Parts List: 
 
Box TM115N-1 
 
 82-TM20056 FRONT CROSSMEMBER 1  
   
 90-6727 HARDWARE PACK: Front Crossmember 1  
  70-0625501800  5/8" X 5" GR. 8 HEX BOLT 2  
  72-062100816  5/8" USS GR. 8 STOVER NUT 2  
  73-06200042  5/8" HARDENED FLAT WASHER 4  
 
 82-8020 CROSSMEMBER SUPPORT TUBE 2  
   
 90-5736 SQUARE BOLT PLATE: Front Crossmember 2  
   
 90-5708 DIFFERENTIAL MOUNT: Drvr 1  
      
  
      
 90-6718 HARDWARE PACK: Drvr Differential Mount 1  
  71-100601501000  10mm-1.5 X 60mm HEX BOLT GR. 10.9  5  
  73-01010940  10mm HARDENED FLAT WASHER  5  
      
 90-6719 HARDWARE PACK: Differential Mounts 1  
  70-0504501800  1/2” X 4 1/2” HEX BOLT GR. 8  1  
  72-050100816  1/2” STOVER NUT GR. C  1  
  73-05000034  1/2” HARDENED FLAT WASHER   2  
  70-0564501800  9/16” X 1 1/2” HEX BOLT GR. 8  2  
  72-056100816  9/16” STOVER NUT GR. C  2  
  73-05600034  9/16” HARDENED FLAT WASHER  4  
      
 90-6657 HARDWARE PACK: Drvr Differential Mount 1  
  15-11326  BUSHING 2  
  90-2109  SLEEVE 1  
       
 90-6189 HARDWARE PACK: Differential  1  
  90-2216  DIFFERENTIAL VENT EXTENSION 1  
  90-2217  HOSE MENDER: 5/16” 1  
  
 82-8018 SWAY BAR END LINK 2  
 
 90-5730 SWAY BAR LOWER MOUNT 2  
   
 90-5738 SWAY BAR UPPER MOUNT  2  
   
 90-5739 SWAY BAR MOUNT PLATE  2  
   
 90-6720 HARDWARE PACK: Sway Bar 1  
  70-0561501800  9/16” X 1 1/2” HEX BOLT GR. 8  2  
  73-05600034  9/16” HARDENED FLAT WASHER  4  
  72-056100816  9/16” STOVER NUT GR. C  2  
  70-0371501800  3/8” X 2 1/2” HEX BOLT GR. 8  4  
  72-037100816  3/8” STOVER NUT GR. C  4  
  73-03700034  3/8” HARDENED FLAT WASHER  8  
  70-0621501800  5/8” X 2” HEX BOLT GR. 8  2  
  73-06200034  5/8” HARDENED FLAT WASHER   2  
  72-062100816  5/8” STOVER NUT GR. C  2  



18 

TM115N 
Revised 
3.31.14 

   
 90-6721 HARDWARE PACK: Sway Bar Bushings 1  
  45359  5/8" RUBBER HOURGLASS 4  
  61150  5/8" X 10mm X 1.480 " SLEEVE 4  
 
          
 90-6705 HARDWARE PACK: Skid Plate 2  
  70-0501501800  1/2” X 1 1/2” HEX BOLT GR. 8  2  
  72-050100816  1/2” STOVER NUT G. C  2  
  73-05000034  1/2” SAE HARDENED FLAT WASHER  4  
 
 96-1505 WELD IN PLATE 1  
 

  
90-6305 HARDWARE PACK: Rear Crossmembers 1  
 70-0625501800  5/8" X 6" GR. 8 HEX BOLT 2  
 72-062100816  5/8" USS GR. 8 STOVER NUT 2  
 73-06200042  5/8" HARDENED FLAT WASHER 4  
   
82-5705 REAR BUMP STOP SPACER 2 
    

Box TM115N-2 
 

91-5711 DIFFERENTIAL MOUNT: Pass 1 
  
82-5732 CROSSMEMBER SKID PLATE 1 
 

 90-4245 KNUCKLE: Drvr 1 
 
 90-5812 WHEEL SPACER  1 

 
82-5753 FRONT BUMP STOP BRACKET: Drvr 1  
      
82-5757 FRONT BUMP STOP BRACKET: Pass 1 
  

Box TM115N-3 
 

90-4246 KNUCKLE: Pass 1 
 
95-401  4"  REAR LIFT BLOCK  2  
      
13-90347 U-BOLT: 5/8"-18 x 2.625" x 14.00"  4  
      
20-65471 HARDWARE PACK: 5/8” High Nuts 1  
 

Box TM115N-4 
 

90-4247 C.V. SPACER  2 
 

 90-6717 HARDWARE PACK: CV Spacer 1  
  71-100451501000  10mm-1.5 X 45mm HEX BOLT GR. 10.9  12  

  73-01010940  10mm HARDENED FLAT WASHER  12 
 
82-5723 REAR CROSSMEMBER 1 
 



19 

TM115N 
Revised 
3.31.14 

90-6340 HARDWARE PACK: 2 
 70-0431251800  7/16” X 1 1/4” GR. 8 HEX BOLT 4   
 73-04300034  7/16”  SAE GR. 8 FLAT WASHER 4   
  72-04300100816  7/16”  NYLOCK NUT 8 
 
90-6664 HARDWARE PACK: 1 
 72-03700100816  3/8”  FLANGE NUT Gr. 8 2 
 
82-5700 TORSION BAR DROP 2 
 

 90-1636 TORSION DROP ADAPTER: w/ 40 1/2” Torsion  2  
                                                                                      Bar Crossmember   
 90-1638 TORSION DROP ADAPTER: w/ 39 5/8” Torsion  2  
                                                       Bar Crossmember 
  
 90-6177 HARDWARE PACK: Torsion Drop 1  
 
90-6298 HARDWARE PACK: Rear Brake Lines 1  
 90-1083  BRAKE LINE EXTENSION 1    
 90-1817  BRAKE LINE BRACKET: Rear 1   
 90-6299  HARDWARE PACK: Rear Brake Lines 1  
 70-0311001500   5/16” X 1” GR.5 HEX BOLT  2            

  72-03100100512   5/16” NYLOCK NUT 2          
  73-03100030   5/16” SAE FLAT WASHER 4  
        
90-6223 HARDWARE PACK: Rear Bump Stop 3  
  70-0371251800  3/8” X 1 1/4" GR. 8 HEX BOLT 4  
  72-037100816  3/8” USS STOVER NUT 4  

  73-03700034  3/8" SAE GR. 8 WASHER 8 
  90-2011  SPACER: 1.0" X .05" X 1.5 2  
 15-11149  BUSHING   4 
  
 90-4056  1” X 1 1/2” X 8” ALUMINUM SHIM BLOCK 1  
  
 90-1080  3/8” X 1 1/2” X 8” SHIM 2 
  
 90-1081  1/4” X 1 1/2” X 8” SHIM 2 
   
 90-1082  1/8” X 1 1/2” X 8” SHIM 2 
  
 90-6216  HARDWARE PACK: Driveshaft Shim Kit  1  
  70-04332501800   7/16” X  3 1/4” NC BOLT 2   
  73-04300042   7/16” HARDENED FLAT WASHER 4  
  72-043100816   7/16” NYLOCK NUT 2 
 

Box TM105N-5 
 
TM75610W FRONT SHOCKS 2  
  
TM75620W REAR SHOCKS 2 



Notice to Owner Operator, Dealer and Installer: 
Vehicles that have been enhanced for off-road performance often have unique handling characteristics 
due to the higher center of gravity and larger tires. This vehicle may handle, react and stop differently than 
many passenger cars or unmodified vehicles, both on and off–road. You must drive your vehicle safely! 
Extreme care should always be taken to prevent vehicle rollover or loss of control, which can result in seri-
ous injury or even death. Always avoid sudden sharp turns or abrupt maneuvers and allow more time and 
distance for braking! Trail Master Suspension reminds you to fasten your seat belts at all times and re-
duce speed! We will gladly answer any questions concerning the design, function, maintenance and cor-
rect use of our products. 
 
Please make sure your Dealer/Installer explains and delivers all warning notices, warranty forms 
and instruction sheets included with Trail Master Suspension product. 
Application listings in this catalog have been carefully fit checked for each model and year denoted. How-
ever, Trail Master Suspension reserves the right to update as necessary, without notice, and will not be 
held responsible for misprints, changes or variations made by vehicle manufacturers. Please call when in 
question regarding new model year, vehicles not listed by specific body or chassis styles or vehicles not 
originally distributed in the USA. 
 
Please note that certain mechanical aspects of any suspension lift product may accelerate ordi-
nary wear of original equipment components. Further, installation of certain Trail Master Suspension 
products may void the vehicle’s factory warranty as it pertains to certain covered parts; it is the con-
sumer’s responsibility to check with their local dealer for warranty coverage before installation of the lift. 
 
Warranty and Return policy: 
Trail Master Suspension warranties its full line of products to be free from defects in workmanship and 
materials. Trail Master Suspension’s obligation under this warranty is limited to repair or replacement, at 
Trail Master Suspension’s option, of the defective product. Any and all costs of removal, installation, 
freight or incidental or consequential damages are expressly excluded from this warranty. Trail Master 
Suspension is not responsible for damages and / or warranty of other vehicle parts related or non-related 
to the installation of Trail Master Suspension product. A consumer who makes the decision to modify his 
vehicle with aftermarket components of any kind will assume all risk and responsibility for potential dam-
ages incurred as a result of their chosen modifications. Warranty coverage does not include consumer 
opinions regarding ride comfort, fitment and design. Warranty claims can be made directly with Trail Mas-
ter Suspension or at any factory authorized Trail Master Suspension dealer. 
 
IMPORTANT! To validate the warranty on this purchase please be sure to mail in the warranty card. 
Claims not covered under warranty- 
• Parts subject to normal wear; this includes bushings, bump stops, ball joints, tie rod ends and heim joints 
• Discontinued products at Trail Master Suspension’s discretion 
• Bent or dented product 
• Finish after 90 days 
• Leaf or coil springs used without proper bump stops 
• Products with evident damage caused by abrasion or contact with other items 
• Damage caused as a result of not following recommendations or requirements called out in the installa-
tion manuals 
• Products used in applications other than listed in Trail Master Suspension’s catalog 
• Components or accessories used in conjunction with other manufacturer’s systems 
• Warranty claims without “Proof of Purchase” 
• Trail Master Suspension accepts no responsibility for any altered product, improper installation, lack of 
or improper maintenance, or improper use of our products. 
 
E-Mail: info@trailmastersuspension.com 
Website: www.trailmastersuspension.com 
Ph: (877) 695-7812 


